

TABLETS

1. Aceclofenac BP 100 mg / 200 mg
2. Aceclofenac BP 100 mg + Paracetamol 500 mg
3. Aceclofenac BP 100 mg + Paracetamol 200 mg / 325 mg
4. Acetaminophen USP 500 mg
5. Albendazole USP 200 mg / 400 mg
6. Allopurinol BP 100 mg
7. Amitriptyline Hydrochloride BP 10 mg / 25 mg / 50 mg
8. Amlodipine USP 2.5 mg / 5 mg / 10 mg
9. Amlodipine BP 10 mg + Ramipril BP 10 mg
10. Amlodipine BP 10 mg + Ramipril BP 5 mg
11. Amlodipine BP 5 mg + Ramipril BP 10 mg
12. Aripiprazole USP 10 mg / 20 mg
13. Artemether 20 mg + Lumefantrine USP 120 mg
14. Artemether 40 mg + Lumefantrine USP 240 mg
15. Artemether 80 mg + Lumefantrine USP 480 mg
16. Aspirin BP 81 mg
17. Atenolol BP 25 mg / 50 mg / 100 mg
18. Atorvastatin BP 10 mg / 20 mg / 40 mg / 80 mg
19. Azithromycin USP 500 mg
20. Baclofen BP 10 mg
21. Betahistin Dihydrochloride BP 8 mg / 16 mg / 24 mg
22. Bisacodyl BP 5 mg
23. Cetirizine Hydrochloride BP 10 mg
24. Chlorpromazine HCl USP 100 mg
25. Cinnarizine BP 20 mg + Domperidone BP 15 mg
26. Ciprofloxacin USP 750 mg
27. Ciprofloxacin BP 500 mg + Tinidazole BP 600 mg
28. Ciprofloxacin USP 250 mg / 500 mg
29. Citicoline Sodium 500 mg
30. Clarithromycin BP 250 mg / 500 mg
31. Clopidogrel USP 75 mg
32. Dapoxetine Hydrochloride 60 mg

TABLETS

- 33.Desloratadine BP 5 mg
- 34.Diclofenac Potassium USP 25 mg / 50 mg
- 35.Diclofenac Sodium BP 25 mg / 50 mg / 75 mg / 100 mg
- 36.Diclofenac Sodium USP 75 mg
- 37.Diclofenac Sodium 50 mg + Paracetamol 500 mg + Chlorpheniramine 4 mg + Magnesium Trisilicate 100 mg
- 38.Diclofenac Sodium 50 mg + Paracetamol 325 mg
- 39.Dimenhydrinate USP 50 mg
- 40.Domperidone Maleate BP 10 mg
- 41.Doxylamine Succinate USP 10 mg + Pyridoxine BP 10 mg
- 42.Enalapril Maleate BP 2.5 mg / 5 mg / 10 mg
- 43.Erythromycin Stearate eq to Erythromycin 500 mg
- 44.Esomeprazole BP 20 mg / 40 mg
- 45.Etoricoxib 90 mg
- 46.Febuxostat 80 mg
- 47.Ferrous Ascorbate eq to Elemental Iron 100 mg + Folic Acid BP 1.5 mg
- 48.Ferrous Sulfate BP 200 mg + Folic Acid 0.4 mg
- 49.Ferrrous Fumarate 210 mg
- 50.Fexofenadine BP 120 mg + Montelukast 10 mg
- 51.Fexofenadine USP 180 mg
- 52.Fluconazole USP 150 mg
- 53.Flunarizine BP 5mg / 10 mg
- 54.Furosemide USP 40 mg 55 Gabapentin USP 300 mg
- 56.Glibenclamide BP 5 mg
- 57.Gliclazide BP 40 mg / 80 mg
- 58.Glimepiride USP 1 mg / 2 mg / 4 mg
- 59.Haloperidol BP 1.5 mg
- 60.Ibuprofen BP 400 mg / 800 mg
- 61.Ibuprofen BP 400 mg + Paracetamol BP 325 mg
- 62.Ibuprofen BP 200 mg + Acetaminophen USP 162.5 mg + Caffeine BP 30 mg
- 63.Ibuprofen BP 200 mg + Acetaminophen USP 162.5 mg
- 64.Ibuprofen BP 200 mg + Phenylephrine BP 5 mg + Caffeine BP 30 mg

TABLETS

- 65.Ibuprofen BP 200 mg + Phenylephrine BP 5 mg + Chlorpheniramine BP 2 mg
- 66.Ibuprofen BP 400 mg + Acetaminophen USP 325 mg
- 67.Levetiracetam USP 250 mg / 500 mg
- 68.Levocetirizine Dihydrochloride USP 5 mg
- 69.Levofloxacin USP 500 mg / 750 mg
- 70.Losartan Potassium BP 25 mg / 50 mg / 100 mg
- 71.Losartan Potassium BP 50 mg + Amlodipine 5 mg
- 72.Losartan Potassium BP 50 mg + Hydrochlorothiazide 12.5 mg
- 73.Losartan Potassium USP 100 mg + Hydrochlorothiazide 12.5 mg
- 74.Mebendazole USP 100 mg
- 75.Mecobalamin JP 1500 mcg
- 76.Mefenamic Acid BP 250 mg + Dicyclomine BP 10 mg
- 77.Metformin BP 500 mg / 850 mg / 1000 mg
- 78.Methyldopa USP 250 mg
- 79.Metronidazole BP 125 mg / 200 mg / 250 mg / 400 mg
- 80.Metronidazole USP 500 mg
- 81.Montelukast BP 10 mg + Fexofenadine 180 mg
- 82.Montelukast BP 10 mg + Levocetirizine USP 5 mg
- 83.Montelukast Sodium BP 5 mg / 10 mg
- 84.Naproxene BP 500 mg
- 85.Nebivolol BP 2.5 mg
- 86.Norfloxacin BP 400 mg
- 87.Ofloxacin BP 200 mg + Ornidazole 500 mg
- 88.Ofloxacin USP 200 mg / 400 mg
- 89.Olmesartan Medoxomil BP 20 mg + Hydrochlorothiazide 12.5 mg
- 90.Olmesartan Medoxomil BP 40 mg + Hydrochlorothiazide 12.5 mg
- 91.Olmesartan Medoxomil BP 20 mg / 40 mg
- 92.Omeprazole Magnesium BP 20 mg / 40 mg
- 93.Ondansetron USP 4 mg
- 94.Pantoprazole Sodium USP 40 mg
- 95.Paracetamol 500 mg+Chlorpheniramine 2mg+Phenylephrine 2 mg+Caffeine 30 mg BP

TABLETS

- 96.Paracetamol 500 mg + Bromhexine 8 mg + Guaifenesin 100 mg + Phenylephrine 10 mg
Chlorpheniramine 2 mg
- 97.Paracetamol BP 100 mg / 500 mg
- 98.Paracetamol BP 500 mg + Caffeine BP 65 mg
- 99.Perindopril Erbumine BP 4 mg / 8 mg
- 100.Pioglitazone USP 15 mg / 30 mg / 45 mg
- 101.Promethazine Hydrochloride BP 25 mg
- 102.Propranolol Hydrochloride BP 40 mg
- 103.Quinine Sulfate BP 300 mg
- 104.Rabeprazole Sodium BP 20 mg
- 105.Ramipril BP 2.5 mg / 5 mg / 10 mg
- 106.Ranitidine BP 150 mg
- 107.Ranolazine 500 mg
- 108.Rosuvastatin USP 10 mg / 20 mg
- 109.Sildenafil BP 50 mg / 100 mg
- 110.Sitagliptin 50 mg + Metformin BP 500 mg
- 111.Tadalafil USP 20 mg
- 112.Tamsulosin Hydrochloride BP 0.4 mg
- 113.Tapentadol 100 mg
- 114.Telmisartan USP 20 mg / 40 mg / 80 mg
- 115.Telmisartan BP 40 mg + Amlodipine USP 5 mg
- 116.Telmisartan BP 80 mg + Amlodipine USP 10 mg
- 117.Telmisartan USP 40 mg + Amlodipine USP 5 mg
- 118.Telmisartan USP 40 mg + Hydrochlorothiazide 12.5 mg
- 119.Telmisartan USP 80 mg + Amlodipine USP 5 mg
- 120.Telmisartan USP 80 mg + Hydrochlorothiazide 12.5 mg
- 121.Telmisartan USP 80 mg + Hydrochlorothiazide 25 mg
- 122.Teneligliptin 20 mg + Metformin BP 500 mg
- 123.Teneligliptin 20 mg
- 124.Tramadol Hydrochloride BP 50 mg
- 125.Trimethoprim BP 160 mg + Sulfamethoxazole BP 800 mg
- 126.Trimethoprim BP 80 mg + Sulfamethoxazole BP 400 mg

TABLETS

127. Trypsin BP 96 mg + Bromelain 180 mg + Rutoside 200 mg

128. Ursodeoxycholic Acid BP 150 mg / 300 mg

129. Vildagliptin + Metformin 50/500, 50/850, 50/100 mg

130. Vildagliptin 50 mg

Packing :ALU ALU/Strip/Blister/LDPE bottles

